Brake pedals & centre stand

Part Number

Description

Per

02-0188

Washer 2

02-0525

1/4 plain washer 2

02-1462

Spring washer, 1/4 2

03-0107

Spring washer, footrest 2

15-1312

Brake rod cable spring 1

21-5102

1/4 nut 2

21-5306

Nut, footrest rod 2

21-5662

Bolt 1

21-5663

Bolt 5/16×3/4xBSF 1

21-6061

Rear brake operting link bolt 1

24-5914

1/2 washer 2

35-0704

Split pin 2

35-0705

Split pin 3

36-0382

Shakeproof washer 5/16 1

65-6274

Brake arm swivel pin 1

90-4701

Centre stand 1

90-4707

Stop plate,Centre stand 1

90-4708

LH spacer 1

90-4716

Centre stand link 1

90-4718

Centre stand spring 1

90-4723

Pivot pin 1

90-4724

Pivot pin clip 1

90-4727

Footrest dist piece 1

90-4805

Riders footy rubber 2

90-4810

Spacer bar 4

90-4826

Footrest bar 1

90-7001

Rear brake pedal 1

90-7006

Brake rod adjuster nut 1

90-7008

Rear brake return spring 1

90-7015

Rear brake rod long 1

90-7016

Brake rod short 1

90-7017

Rear brake operating link 1
Show sidebar

No products were found matching your selection, but we still might be able to help! Give us a call on 01986 894798 or email spares@draganfly.co.uk